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1 Summary of Test
11 Modific ation history of the test report
I Doc ument Number Modification Hist ary Issue Date I
| JPD-TR-20193-0 First Issue Re & to the cover page |
1.2 Standards

CFR47 FCC Part 15 Subpart E

1.3 Test methods

ANSI| C63.10-2013
KDB789033 D02 General U-NIl Test Procedures New Rules v02r01

14 Deviatio nfrom standards
None
15 List of applied test(s) of the EUT
Testitem Testitem Condtion Result Remark
section
15.407(a) 26dB Bandwidth Canducted PASS -
15.407(a) Max mum Conducted Oufput Power Conducted PASS -
15.407(a) Peak Power Spectral Dersity Conducted PASS -
15.407(b) . .
Radiated emissions .
15205 (Restiicted Bands of Operation) Radiated PASS )
15.209
15.407(9) Frequency Stability Conducted PASS -
15.207 AC Power LineConduded Emissions Conducted PASS -
1.6 Test information
None
1.7 Test set up
Table-top
1.8 Test period

31-July-2020 - 2-September-2020
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21

Equipment Under Test

EUT information

Applicant

Equipment Under Test (EUT)
Model number

Serial number

Trade name

Number of sample(s)

EUT condition

Power rating

Size

Enviro nme nt

Terminal limitation

Hardware version
Software version

Firmware version
RF Specification

Protocol

Frequency range

Number of RF Channels

Modulation type

TUV SUD Japan Ltd.

KYOCERA Corporation

Yokohama O ffice 2-1-1 Kagahara, Tsuzuki-ku Y okohama-shi,
Kanagawa, Japan

Phone: +81-45-943-6253 Fax: +81-45-943-6314
Mobile Phone

EB1055

N/A

Kyo cera

1

Pre-P ro duction

Battery: DC 3.85V

(W)76.0 x(D)8.7 x (H)162.0mm
Indoorand Outdooruse
20'Cto60°C

DMT1

0.020S1.0020.a
Not applicable

[EEE802.11a,

IEEE802.11n (HT20), IEEE802.1 1n (HT 40)
IEEE802.11ac (VHT20), IEEE802.11ac (VHT40),
EEE802.11ac (VHT80)

[EEES02.11a/n (HT20) / IEEES802.11ac (VHT20); 5180 MHz-5320 MHz,
5500 MH7-5720 MH>

[EEES02.11n (HT40) / IEEES802.11ac (VHT40); 5190 MHZz-5310 MHz, 5510
MHz-5710 MHz

[EEES02.11ac (VHT80):; 5210 MHz, 5290 MHz, 5530 MHz, 5610
MH7,5690MH7

IEEE802.11a/n (HT20)/ IEEE802.1 1ac (VHT20). 20 Channels
IEEE802.11n (HT40)/ IEEE802.11ac (VHT40). 10 Channels
IEEE802.1 1ac (VHT80): 5 Channels

IEEE802.11a/n/ac: OFDM (BPSK, QPSK, 16Q AM, 64QAM,
256QAM)

Page 4 of 176




DocumentNumber: JPD-TR20193-0

Datarate [EEES02.11a: 6, 9, 12, 18, 24, 36, 48, 54 Mops
IEEES02.11n (HT20 LGl): 6.5, 13, 19.5, 26, 39, 92, 58.5, 65, 78, 86.5Mbps
[EEES02.11n (HT20 SGI): 7.2, 14.4,21.7,23.9, 43.3, 57.8, 65, 72.2, 86.7, 96.1Mbps
IEEES02.11ac (VHT20 LGI): 6.5, 13, 19.5, 26, 39, 52, 58.5, 65, 78, 86.5Mbps
IEEES02.11ac (VHT20 SGI): 7.2, 14.4,21.7, 289, 43.3,57.8, 65, 72.2, 86.6,
96.1Mhps
[EEES02.11n (HT40 LGI): 13.5, 27, 40.5, 54, 81, 108, 121.5, 135, 162, 180Mops
[EEES02.11n (HT40 SGI). 15, 30, 45,60, 90, 120, 135, 150, 180, 200Mbps
I[EEES02.11ac (VHT40 LGI): 13.5, 27, 40.5, 54, §1, 108, 121.5, 135, 162, 180Mbps
[EEES02.11ac (VHT40 SGl): 15, 30, 45, 60, 90, 120, 135, 150, 180, 200Mbps
[EEES02.11ac (VHTS0 LGI): 29.5, 58.5, 87.8, 117, 175.5, 234, 263 .3, 292 5, 351,
390Mbps
[EEES02.11ac (VHT80 SGI): 32,5, 65, 97.5, 130, 195, 260, 292.5, 325, 390,
433.3Mops

Channel separation IEEE802.11a/n(HT20)/ IEEE802.11ac (VHT20): 20 MHz
IEEE802.1 1n (HT40)/ IEEE802.11ac (VHT40). 40 MHz
IEEE802.1 1ac (VHT80). 80 MHz

Conducted power 19.822 mW (IEEE802.11a)
22.043 mW (IEEE802.11n: HT20)
19.696 mW (IEEE802.11n: HT40)
24 837 mW (IEEE802.11ac: VHT80)

Antennatype Internal antenna

Antennagain 5.15-5.25 GHz band: -2.0 dBi
5.25-5.35 GHz band: -2.0 dBi
5.47-5.725 GHz band: -1.9 dBi

22 Modification to the EUT

The table below details modifications made to the EUT during the test proje ct.

Modification Stat | Desaption of Modification | Madification fitted by | Date of Modification
Mode!: EB1055, Serial Number: N/A
0 | As suppied by the appicant | NotApplicable | Not Apgicable

23 Variation of family model(s)
2.31 List of family model(s)

Not applicable

2.3.2 Reason for selection of EUT

Not applicable
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24 Operating chan nels and frequencies

IEEE802.11a/n (HT20) / IEEE8 02.11ac (VHT20)]

Channel Frequency [MHZz]
36 5180
40 5200
44 5220
48 5240
52 5260
56 5280
60 5300
64 5320
100 5500
104 5520
108 5540
112 5560
116 5580
120 5600
124 5620
128 5640
132 5660
136 5680
140 5700
144 5720

IEEE802.11n (HT40) / IEEE802.11ac (VHT40)]

Channel Frequency [MHZz]
38 5190
46 5230
54 5270
62 5310
102 5510
110 5550
118 5590
126 5630
134 5670
142 5710

IEEE 802.11ac (VHT80)]

Channel Frequency [MHZz]
42 5210
58 5290
106 5530
122 5610
138 5690

TUV SUD Japan Ltd. Page 6 of 176
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25 Description of test mo de

The EUT had been tested und er o perating condition.
There are three channels have been tested as following:

IEEE802.11a/n(HT20) IEEE802.11n (HT40) IEEE802.1 1ac (HT80)
Band IEEE802.11ac (VHT20) IEEE802.11ac (VHT40)
Fre quency Fre quency Fre quency

Channel [MHz] Channel [MHz] Channel [MHZ]

36 5180 38 5190 42 5210
5'53?]'; ‘ 40 5200 : ; : ;
48 5240 46 5230 - -

52 5260 54 5270 58 5290
55’52 ‘ 56 5280 : ; : ;
64 5320 62 5310 - -

100 5500 102 5510 106 5530

5.6 GHz 116 5580 110 5550 122 5610

Band 140 5700 134 5670 138 5690
144 5720 142 5690 - -

The pre-test has been conducted to detemine the worst-case mode from all possible combinations
between available modulations, data rates.

Band Modulation Type Data Rate

IEEE802.1 1a. OFDM 6Mb ps
IEEE802.1 1n (HT 20). O FDM MCSO0 (6. 5Mbps)
5.2 GHz Band IEEEB02.1 1n (HT 40). OFDM MCS0 (13 5Mbps)
IEEE802.11ac (VHT80). O FDM MCS0 (29.5Mbps)

IEEE802.1 1a: OFDM 6Mb ps
IEEE802.1 1n (HT 20). O FDM MCSO0 (6. 5Mbps)
5.3 GHz Band IEEEB02.1 1n (HT 40). OFDM MCS0 (13 5Mbps)
IEEE802.11ac (VHT80). O FDM MCS0 (29.5Mbps)

IEEE802.1 1a: OFDM 6Mb ps
IEEE802.1 1n (HT 20). O FDM MCS0 (6. 5Mbps)
5.6 GHz Band IEEEB02.1 1n (HT 40). OFDM MCS0 (13 5Mbps)
IEEE802.11ac (VHT80). O FDM MCS0 (29.5Mbps)

The field strength of spurious emissions was measured at each p osition of all three axis X, Y and Z
to compare the level, and the maximum noise.

The worst emission was found in Z axis and the worst case re cord ed.

Pre-scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports.

2.6 Operating flow

- Tx mode
i)  Test program setup to the Software
i) Selecta T Testmode
Operating frequency: 5.2GHz Band, 5.3GHz Band, 5.6GHz Band
i) Starttestmode

-Rxmode
i)  Test program setup to the Software
i) Selecta Testmode
Operating frequency: 5.2GHz Band, 5.3GHz Band, 5.6GHz Band
i) Starttestmode

TUV SUD Japan Ltd. Page7 of 176
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3 Configuration of Equipment

Numbers assigned to equipment on the diagram in “3.3 System configuration” corespond to the lists in “3.1
Equipment used” and “3.2 Cable(s)used”.
Cabling and setup (s) were taken into consideration and test data was taken under worse case condition.

341 Equipment used

No. Equipment Company Model No. Serial No. FCCID/DoC Comment
1 Mobile Phone KYOCERA EB 1055 N/A JOYEB 1055 EUT
2 | AC Adapter KDDI 0301PQA N/A N/A *

*: AC power line Conducted Emission Test.

3.2 Cable(s)used
No. Cable Length[m] Shield Connector Comment
a | USBcable (for AC Adapter) 1.0 Yes Metal *

*: AC power line Conducted Emission Test.

33 System configuration

1. Mobile Phone
(EUT)

a. AC 120V
2. AC Ad apter
USB Type-C P 60Hz

TUV SUD Japan Ltd. Page 8 of 176
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4 Test Result

41 26dB Bandwidth and 99% Occupied Bandwidth
411 Measurement procedure

[FCC 15.407(a), KDB 789033 D02, SectionC, D]

The 26dB bandwidth and 99% occupied bandwidth is measured with a spe ctrum analyzer connected to the
antenna terminal, while EUT is operating in transmission mod e at the appropriate center frequency.

The spectrum analyzer is set ;

-RBW=200 kHz/430 kHz/820 kHz, VBW=620 kHz/1.3 MHz/2.4 MHz Span=40 MHz/80 MHz/160 MHz
Sweep =auto, Detector=Peak, Trace mode =Max hold

The EUT was setto operate with folowing conditions.

-5.2 GHz Band, 5.3 GHz Band, 5.6 GHz Band

The test mode of EUT & as follows.

-Tx mode

- Test config uration

Sp ectrum
EUT Atte nuator Analyzer
Coaxid cable

41.2 Limit

No ne

TUV SUD Japan Ltd. Page of 176
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413 Measurement result

Date : 4-August-2020
Temperature © 242 [0
Humidity : 446 [%] Testengineer
Test place . Shielded room No.4 Tadahiro Seino
Date . 31-August-2020
Temperature : 249 [0
Humidity : 60.5 [%] Testengineer
Test place . Shieldedroom No.4 Tadahiro Seino
Frequency 26 dB bandwidth 99% Occupied bandwidth
Mode Band Channel (MH2) (MH2) (MH2)
36 5180 19.913 16.4717
5.2 GHz
Band 40 5200 19.826 16.4742
48 5240 19.900 16.4273
52 5260 20.000 16.4628
5.3 GHz
56 5280 19.934 16.4604
802.11a Band
64 5320 20.033 16.4 689
100 5500 20.001 16 .4765
56 GHz 116 5580 20.129 16.500 1
Band 140 5700 19.804 16.4367
144 5720 19.954 16.4414
Frequency 26 dB bandwidth 99% O ccupied bandwidth
Mode Band Channel (MH2) (MH2) (MH2)
K3 5180 20.344 17.5851
5.2 GHz
Band 40 5200 20.404 17.6677
48 5240 20.286 17.6129
2 5260 20.938 17.6535
802410 | Cpor? % 5280 20.388 17.6388
(20 MHz) &4 5320 21.777 17.6294
100 5500 20.347 17.6367
56 GHz 116 5580 20377 17.6216
Band 140 5700 20.230 17.5421
144 5720 20242 17.5697

TUV SUD Japan Ltd. Page 100f 176




DocumentNumber: JPD-TR20193-0

Frequency 26 dB bandwidth 99% O ccupied b andwidth
Mode Band Channel (MHz) (MHz) (MHz)
5.2 GHz 3 5190 40.627 36.0195
Band 46 5230 40. 486 36.0514
53 GHz ! 5270 40.79%4 35.9913
802.11n Band ) 5310 40.515 36.0178
(40 MHz) 102 5510 40554 36.0278
56 GHz 110 5550 40454 36.0355
Band 134 5670 40683 36.0680
142 5710 40416 35.9893
Frequency 26dB bandwidth 99% Occupied bandwidth
Mode Band Channel (MH2) (MH2) (MH2)
52 GHz
Band 42 5210 81.000 75.1003
53 GHz
802 112c Band 58 5290 81.084 75.1966
(80 MHz) 106 5530 81.003 75.1415
56 Ghz 122 5610 81.291 75.1394
Band
138 5690 80.820 752128

TUV SUD Japan Ltd.

Page 110f176




DocumentNumber: JPD-TR20193-0

414 Trace data

[IEEE802.11a]
(5.2 GHz Band)
Channel: 36

Channel: 40

Channel: 48
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(5.3 GHz Band)
Channel: 52

Channel: 56

Channel: 64

lak 10 dBm Arsn o0 B
Feagl [
0l ! ! ! ! 1
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(5.6 GHz Band)
Channel: 100

lak 10 dBm Arsn o0 B
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Channel: 144
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[IEEE802.11n (HT20)]
(5.2 GHz Band)
Channel: 36
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(5.3 GHz Band)
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(5.6 GHz Band)
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[IEEE802.11n (HT40)]
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(5.3 GHz Band)
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(5.6 GHz Band)
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[IEEE802.11ac (HT80)]
(5.2 GHz Band)
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4.2 Maximum Conducted Output Power
421 Measurement procedure

[FCC 15.407(a), KDB 789033 D02, Section E.2.b) Method SA-1, d)Method SA-2]

The peak power is measured with a spectrum analyzer connected to the antenna terminal, while EUT is
operating in ransmission mode at the appropriate center frequency.

The spectrum analyzer is set ;
-RBW=1MHz, VBW=3MHz, Span=35M Hz/70MHZz/140 MHz, Sweep=auto,
Detector=RMS, Trace mode=Averaging
The EUT was setto operate with folowing conditions.
-5.2GHz Band, 5.3GHz Band, 5 6 GHz Band
The test mode of EUT & as follows.
- Tx mode

- Test config uration

Sp ectrum
EUT Atte nuator Analyzer
Coaxid cable

422 Limit

(1) For mobile and portable dient devices in the 5.15-5.25 GHz band, the maximum cond ucted output power
over the freque ncy band of ope ration shall not exceed 250mW provided the maximum antenna gain does
notexceed 6 dBi.

(2) For the 5.25-5.35 GHz and 5.47-5.725 GHz band's, the maximum cond ucted ou tput power over the

frequency band of operation shall notexceed the lesserof250mW or 11dBm + 10logB, where B & the
2 6dB emission bandwidth in megahertz.

(3) For the 5.725-5.85 GHz bands, the maximum conducted output power over the frequency band of
operation shall not exceed 1 W.
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<Qutput Power Limit Calcu lation>

P Limit Calculated Antenna Determined
Band Mo de O‘Q’r?]KN)'m' Limit Gan Limit
(dBm) (dBi) (dBm)
802.11a
802.11n
5.2GHz HT20
Band 802.11n 250 2397 -2.0 2397
HT 20
802.11ac
HT80
POV\(IrirWU)mIt Calculated Antenna Determined
Band Mode Limit Gain Limit
Least 26dBc BW (dBm) (dB) (dBm)
(MHZz)
250 2397
802.11a 5937 5100 23.97
802.11n 250 2397 23 97
5.3GHz HT 20 20.388 24.09 20 )
Band 802.11n 250 23.97 ' 23 97
HT20 40.515 27.08 )
802.11ac 250 23.97
HT80 81.084 30.09 2397
Pov(vr(arwl_;mlt Calculated Antenna Determined
Band Mode oot 26dBC BW Limit Gain Limit
(MH2) (dBm) (dB) (dBm)
250 2397
802.11a 19.804 5397 23.97
802.11n 250 2397 23 97
5.6GHz HT20 20.230 24.06 19
Band 802.11n 250 2397 ) 23 97
HT 20 40.454 27.07 )
802.11ac 250 2397
HT 80 81.003 30.09 23.97
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423 Measurement result
Date 31-August-2020
Temperature 249 [°C]
Humidity 60.5 [%)] Test engineer
Test place Shielded room No.4 Tadahiro Seino
Duty Cycle
. Test Test
Frequency Reading DCF
Mode Channrel Result Result
MHz dBm On On+Off dB
(WHz) (dBm) Time(ms) Time(ms) X (B) (dBm) mw)
36 5180 12.45 12.591 18.161
40 5200 1226 1.390 1.436 0.968 0.141 12401 17.384
58 5240 12.34 12481 17.707
52 5260 12 .42 12.56 1 18.035
802 11a 56 5280 12.53 1.392 1.438 0.968 0.141 12.671 18.498
' 64 5320 1251 12,651 18.413
100 5500 12.83 12.971 19.822
116 5580 12.55 12550 17.989
140 5700 11.87 1390 1436 0.968 0141 12.691 18.584
144 5720 11.99 12.011 15.891
Note1: X = On time / (On + Off time), DCF=10log (1/x)
Note2 Test Result=Reading + DCF
Duty Cycle
. Test Test
Frequency Reading DCF
Mode Channrel Result Result
MH dBm On On+Off dB
(MHz) (@B m) Time(ms) Time(ms) X (4B) (dBm) mW)
36 5180 13.12 13.266 21.212
40 5200 13.14 1.288 1.332 0.967 0.146 13.286 21.310
58 5240 13.20 13.346 21.607
52 5260 13.24 13.393 21.841
802.11n 56 5280 13.28 1.286 1.332 0.965 0.153 13.433 2.043
(20MHz) 64 5320 12.30 12453 | 17.590
100 5500 12.61 12.756 18.862
116 5580 12.53 12.530 17.906
12 1.332 967 .14
140 5700 1176 88 33 0.9 0146 12.676 18.518
144 5720 11.93 11.906 15.509

Note: X = Ontime/ (On + Off time), DCF=10log (1/x)

Note2 Test Result=Reading + DCF
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Duty Cycle
Test Test
Frequency Reading DCF
Mode Chanrel (MHz) (dBm) On On+Off X (dB) %e;ult Result
Time(ms) Time(ms) (dBm) mW)
38 5190 12.09 0636 0680 0935 0,291 12.381 17.300
46 5230 1217 12.461 17.622
54 5270 12.13 12 .421 17.460
0.636 0.680 0.935 0.291
802.11n 62 5310 12.38 12.671 18.495
(A0MHz) 102 5510 12 .40 12.704 | 18.637
110 5550 12 .64 12.640 18.365
0.635 0.681 0.932 0.304
134 5670 1242 12.944 19.696
142 5710 12.74 12.724 18.723
Note: X = Ontime/ (On + Off time), DCF=10log (1/x)
Note2 Test Result=Reading + DCF
Duty Cycle
. Test Test
Frequency Reading DCF
Mode Channel Result Result
MH dBm On On+Off dB
(MHz) @Bm) Time(ms) | Time(ms) X @8 1 @em) mw)
42 5210 11.95 0.323 0.458 0.706 1.514 13.464 2.203
802.11a 58 5290 12.01 0.324 0.447 0725 1.400 13.410 21.926
c 106 5530 12 .43 0.322 0.458 0.705 1.521 13.951 24.837
(80MHz) 122 56 10 12.16 0.323 0.452 0714 | 1465 | 13.895 | 24.516
138 5690 12 .41 0.323 0.452 0714 1.465 13.625 23.039

Note: X = Ontime/ (On + Off time), DCF=10log (1/x)

Note2 Test Result=Reading + DCF
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424
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(5.3GHz Band)
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(5.6GHz Band)
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[IEEE802.11n (HT20)]
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(5.6GHz Band)
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[IEEE802.11ac (HT80)]
(5.2 GHz Band)
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(5.6 GHz Band)
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4.3 Peak Power Spectral Density
431 Measurement procedure

[FCC 15.407(a), KDB 789033 D02, Se ction F]

The peak power spectral density is measured with a spectrum analyzer connected tothe antenna terminal,
while EUT is operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set ;

-RBW=1 MHz, VBW=3 MHz, Span=25 MHz/50 MHz/1 00 MHz, Swee p=Auto,
Detector=RMS, Trace mode=Averaging

The EUT was setto operate with folowing conditions.

-5.2 GHz Band, 5.3 GHz Band, 5.6 GHz Band

The test mode of EUT & as follows.

-Tx mode

- Test config uration

Sp ectrum
EUT Atte nuator Analyzer
Coaxid cable

432 Limit

(1) For mobile and portable dient devices in the 5.15-5.25 GHz band, the maximum powe r spectral density
shall not exceed 11 dBm in any 1 megahertz band. If transmiting antennas of dire ction al gain greaterthan 6
dBi are used, the peak p ower spectral density shall be reduced by the amount in dB that directional gain of
the antenna exceeds 6dBi.

(2) For the 5.25-5.35 GHz and 5.47-5.725 GHz band's, the maximum power spectral density shall not e xce ed
11dBmin any 1 megahertz band. If transmitting antennas of directional gain greaterthan 6 dBiare used, the
peak power spectral density shall be reduced by the amount in dB that directional gain of the antenna
exceeds 6 dBi.

(3) For the 5.725-5.85 GHz bands, the maximum power spectral density shall not exceed 30 dBm n any
500-kHz band. If ransmitting antennas of dire ctional gain greater than 6 dBi are used, both the maximum
conducted output power and the maximum power spectraldensity shallbe reduced by the amount in dB that
directional gain of the antenna exceeds 6 dBi.

However, fixed point-to-point U-NII d evices operating in this band may employ trans mitting antennas with
directional gain greaterthan 6dBi without any corre sponding red uction n transmitter conducted power. Fixed,
point-to-point operations exclude the use of paint-to-m ultipoint systems, omnidirection applications, and
multiple collocated transmitters transmitting the same information. The operator of the U-NIl device, or if the
equipment is professionally installer, is responsible for ensuring that systems employing high gain directional
antennas are used exclusively for fixed, point-to-point operations.

<Peak Power Spectral Density Limit Calculation>

Antenna Gain -
Band (dBi) Limit
5.2 GHz Band -20 10.8 dBm/MHz
5.3 GHz Band -2.0 10.8 dBm/MHz
5.6 GHz Band -1.9 13.0 dBm/MHz
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433 Measurement result
Date 31-August-2020
Temperature 249 [°C]
Humidity 60.5 [%)] Test engineer
Test place Shielded room No.4 Tadahiro Seino
Duty Cycle
. Test
Frequency | Reading DCF
Mo de Channel (MH2) (dBm) On On +Off X (dB) Result
Time(ms) | Time(ms) (dBm)
36 5180 2.605 2.746
40 5200 2.749 1.390 1.436 0.968 0.141 2.890
48 5240 2.382 2.523
52 5260 2.513 2.654
56 5280 3.316 1.392 1.438 0.968 0.141 3.457
802.11a
64 5320 2.629 2.770
100 5500 3.021 3.162
116 5580 2.657 2.798
1.390 1.436 0.968 0.141
140 5700 2.397 2.538
144 5720 2.222 2.363
Note: X = Ontime/ (On + Off time), DCF=10log (1/x)
Note 2: Test Result = Reading + DCF
Duty Cycle
. Test
Frequency | Reading DCF
Mo de Channel (MH2) (dBm) On On +Off X (dB) Re Bsult
Time(ms) | Time(ms) (dBm)
36 5180 2.329 2475
40 5200 2.152 1.288 1.332 0.967 0.146 2.298
48 5240 2.244 2.390
52 5260 2.572 2.725
802.11n 56 5280 2.554 1.286 1.332 0.965 0.153 2.707
(20MHz) 64 5320 2.299 2.452
100 5500 2.675 2.821
116 5580 2.744 2.890
1.288 1.332 0.967 0.146
140 5700 1.833 1.979
144 5720 1.913 2.059

Note: X = Ontime/ (On + Off time), DCF=10log (1/x)

Note 2: Test Result = Reading + DCF
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Duty Cycle
. Test
Frequency | Reading DCF
Mo de Channel (MH2) (dBm) On On +Off X (dB) Result
Time(ms) | Time(ms) (dBm)
38 5190 -0.878 0.587
0.636 0.680 0.935 0.291
46 5230 -0.636 -0.345
54 5270 -0.752 0.461
0.636 0.680 0.935 0.291
802.11n 62 5310 -0.476 -0.185
(40MHz) 102 5510 0.078 0.382
110 5550 -0.139 0.165
0.635 0.681 0.932 0.304
134 5670 -0.379 -0.075
142 5710 0.018 0.322
Note: X = Ontime/ (On + Off time), DCF=10log (1/x)
Note 2: Test Result = Reading + DCF
Duty Cycle
. Test
Frequency | Reading DCF
Mo de Channel (MHz2) (dBm) On On +Off X dB) Rde Bsult
Time(ms) | Time(ms) (dBm)
42 5210 -3.755 0.323 0458 0.706 1514 -2.241
58 5290 -3.810 0.324 0447 0.725 1.400 -2.410
?QOZI'\}L?); 106 5530 -3.393 0.322 0458 0.705 1521 -1.872
122 5610 -3.601 0.322 0458 0.705 1521 -2.080
138 5690 -3.538 0.323 0452 0.714 1.465 -2.073

Note: X = Ontime/ (On + Off time), DCF=10log (1/x)

Note 2: Test Result = Reading + DCF
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434 Trace data
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(5.3 GHz Band)
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(5.6 GHz Band)
Channel: 100
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[IEEE802.11n (HT20)]
(5.2 GHz Band)
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(5.3 GHz Band)
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(5.6 GHz Band)
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[IEEE802.11n (HT40)]
(5.2 GHz Band)
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(5.3 GHz Band)
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(5.6 GHz Band)
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[IEEE802.11ac (HT80)]
(5.2 GHz Band)
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(5.6 GHz Band)
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4.4 Radiated Emissions (Restricted Bands of Operation)
441 Measurement procedure

[FCC 15.407(b), 15.205, 15.209, KDB 789033 D02, Section G.4, 5, 6.c)Method AD]

Test was applied by following conditions.

Test method : ANSI C63.10

Frequency range : 9kHz to 40 GHz

Test place : 3m Semi-anechoic chamber

EUT was placed on . Styrofoam table / (W) 1.0 x (D) 1.0 x(H) 0.8 m (below 1 GHz)
Styrofoam table / (W) 0.6 x (D) 0.6 x(H) 1.5 m (above 1 GHz)

Antenna distance : 3m

Test receiver setting Below 1 GHz

- Detector : Quasipeak

- Bandwidth : 120kHz

Sp ectrum analyzer setting Above 1 GHz

-Peak : RBW=1 MHz, VBW=3 MHz Span=0 Hz, Sweep=auto, Detector=P eak
Trace mode =Max hold

- Average : RBW=1 MHz, VBW=3 MHz Span=0 Hz, Sweep=auto, Detector=RMS

Trace mode =Averaging (300 counts)

Radiated emission measurements are performed at 3m distance with the broadband antenna (Loop
antenna, Biconical antenna, Log periodic antenna, Double ridged guide antenna and Bload-band hom
Antenna ). The antenna is positioned both the horizontal and vertical planes of polarization and height
is varied 1mto 4m and stopped at height producing the maximum emission. As for the Loop antenna,
it is positioned with its plane vertical, and the center of the Loop antenna is 1m above the ground
plane.
The EUT is Placed on aturntable, which is 0.8m (below 1 GHz) and 1.5m (above 1 GHz) above ground
plane. The tumtable shall be rotated for 360 degrees to determine the position of maximum emission
level. The test results represent the worst case emission for each emission with manipulating the EUT,
support equipment, interconnecting cables and varying the mode of operation. Sufficient time for the
EUT, support equipment, and test equipment are allowed in order for them to wam up to their normal
operating condition.

The EUT was set to operate with following condifions.

-5.2 GHz Band, 5.3 GHz Band, 5.6 GHz Band

The test mode of EUT is as follows.

- Tx mode, Rx mode

- Test config uration

Spectrumanalyzer/

A 5 Preampli Receiver
ntenna Cale sy : reamplifier
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Duty cycle result

On On +Off Duty Cycle DCF

Mode Band Time(ms) Time(ms) %) (dB)

W52 1,390 1.436 96.80 0.141

802.11a W53 1.392 1.438 96.80 0.141

W56 1.390 1.436 96.80 0.141

o2 11 W52 1.088 1.332 96.70 0.146

: W53 1.086 1.332 96.55 0.153
(20MHz)

W56 1.088 1.332 96.70 0.146

o211 W52 0.636 0.680 93.53 0.291

Gonts) W53 0.636 0.680 93.53 0.291

W56 0.635 0.681 93.25 0.304

o 11ae W52 0.323 0.458 70.56 1514

: W53 0.324 0.447 72.45 1.400
(80MHz)

W56 0.322 0.458 70.45 1521

Note: DCF =10log(1/x)

442 Calculation method

[150 kHz to 25 GHZ]
Emission level =Reading + (Ant. factor + Cable system loss - Amp. Gain)
Margin = Limit - Emission level

Example:

Detector: Peak

Limit @ 5147 .0 MHz: 74.0 dBuV/m (Pe ak Limit)

S.A Reading =40.9 dBuV Cable system loss = 16.4 dB
Result=40.9+ 164 =57.3 dBuV/m
Margin=74.0-573 = 16.7 dB
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443 Limit

(1) For transmitters operating inthe 5.15-5.25 GHz band: all emission s outside of the 5.15-5.35 GHz band
shall not exceed an EIRP of -27 d Bm/MHz.

(2) For transmitters operating inthe 5.25-5.35 GHz band: all emission s outside of the 5.15-5.35 GHz band
shall not exceed an EIRP of -27 dBm/MHz.

(3) For transmitters operating inthe 5.47-5.725GHz band: all emssions outside of the 5.47 5-5.725 GHz
band shall not exceed an EIRP of -27 dBm/MHz.

(4) For transmitters operating inthe 5.725-5.85 GHz band: all emissions within the frequency range from the
band edge to 10 MHz above orbelow the band ed ge shall not exceed an EIRP of -17 dBm/MHz; for
freque ncies 10 MHz or greater above or below the band edge, emissions shall not exceed an EIRP of -27
dBm/MHz.

Frequency Field strength Distance
[MHZ] [uV/im] [dBuV/m] [m]
0.009-0.490 2400 / F [kHZ] 20logE [uV/m] 300
0.490-1.705 24000 / F kHZ 20logE [uV/m] 30
1.705-30 30 2.5 30
30-88 100 40.0 3
88-216 150 43.5 3
216-960 200 46.0 3
Above 960 500 54.0 3

Note:

1. Thelower limit shall apply at the transition frequencies.

2. Emission level [dBuV/m] = 20log Emission [uV/m]

3. Asshown in 15.35(b), for frequencies above 1000 MHz, the field strength limits are based on average detector,
however, the peak field strength of any emission shall not exceed the maximum permitted average limits, specified
above by more than 20dB under any condition modulation.

TUV SUD Japan Ltd. Page 630f 176




DocumentNumber: JPD-TR20193-0

444

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

4441

[IEEE802.11a]

Test data

21-August-2020

214 [°C]

69.5 [%]

3m Semi-anechoic chamber

26-August-2020

223 ']

68.8 [%]

3m Semi-anechoic chamber

1-September-2020

228 [

66.4 [%]

3m Semi-anechoic chamber
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5.6 GHz Band, Channel Low
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4443 Radiated Emissions

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

7-August-2020

224 ['[7]

64.7 [%]

3m Semi-anechoic chamber

11-Augu st-2020

224 [°]

64.7 [%]

3m Semi-anechoic chamber

12- August-2020

201 [°C]

68.1 [%]

3m Semi-anechoic chamber

17~18-August-2020

218 ['[]

68.8 [%]

3m Semi-anechoic chamber

21-August-2020

214 [°C]

69.5 [%]

3m Semi-anechoic chamber

26- Au gust-2020

223 [']

64.9 [%]

3m Semi-anechoic chamber

27-Augu st-2020

223 [']

68.8 [%]

3m Semi-anechoic chamber

27~28-June-2020

214 [°C]

69.5 [%]

3m Semi-anechoic chamber

28~29-June-2020

206 [C]

69.7 [%]

3m Semi-anechoic chamber

1-September-2020

228 [']

66.4 [%]

3m Semi-anechoic chamber

2-September-2020

209 [°C]

69.1 [%]

3m Semi-anechoic chamber
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DocumentNumber: JPD-TR20193-0

[IEEE 802.11a]
(5.2 GHz Band)
Mada Channsl Freguency | Fregquency ANT Datector Readng F DEF Re=auk Limi Marpn
{MHz) (Ukz} A PRILY (BN (43} {4E] (EEpvim) | (dBETm) (&8}
36 5150 10360.00 v 3 258 106 e | B 68.2 1.8
B0Z 114 40 5200 1040:0.00 W [ 248 10.7 555 682 127
45 52l 10484.00 W A 445 10.8 554 652 125
(5.3 GHz Band)
. Enmraiial Freguency | Freguency ANT Dedector Feading CF DCF Resuk Limi Wargn
{MHz} {UHz} HAy PRIAN {dBN) L5 (48] (@BuvIm) | (dBuIm) {a8)
[ 5280 10520,00 v 3 w48 08 || 558 8.2 124
502 118 58 5280 1056000 M P 454 1.0 e [T e
52 £330 10840,00 W P L4 112 e | LLE T4 174
10E40.00 W Ay 328 112 D12 [TE] 2440 D)
(5.6 GHz Band)
e Channsl Frequency | Frequency ANT Detector Raading EF DEF Regul Limd argn
{MHz) (MHz} HA PRIAY (RN (43} {45} (dBpvIm) | (dBEVIm) (1]
E2E2 G0 [ 3 87 11.3 el S 5T F: 1.2
B468.50 W [ 50.3 11,3 18 [-Fi [E]
100 5500
110041.00 W P 45 1.8 £70 740 17.0
110090.00 W AN 310 119 D141 439 540 10.1
11160.00 W P 54 120 e 574 74.0 16,6
1 ——
— 1% 55l 1116400 v AN 323 120 B.141 444 0 0.8
140 7o 11400.00 v [ 450 [FE] G Tan ]
11404.60 W A 324 121 B.i41 445 E4 1) 94
fes 5720 .o L LS 453 121 e ET.4 74.0 166
11440.00 W Ay Era] 124 0,141 47 540 9.3
Note:

1.Emisson Level Margin)= Limit - [Reading + C.F ( Antenna + Cable — Amp)]
2.No emission were detected in frequency range 30 MHz to 1000 MHz at the 3 meters distance.
3.No emission was detected in the recei ve mode.

[IEEE802.11n (HT20)]
(5.2 GHz Band)

Mods Channal Fraquency | Frequency ANT Dwtector Reading GF DCF Resuk Limnit largn
L (MHZ) (WHz} HAY Ay (B {08} 48] (dByVim) (B [1i5:]
62 140 36 5180 10:3840.00 W (5] L g 10E e Q0 [ F] 122
208z Al 5200 10400,00 ""' i3 458 Wy | _——— | s ¥ 0T
48 5240 10484000 W P 455 1058 54 [LF 118
(5.3 GHz Band)
r— Chanmat Freguency | Freguancy ANT Detmctor Eeadmg GF DCF Resuk Limtl s
) {MHZ}) {UHE} HR PRCraN (HBYV) (=] (48] (B m) 1By i) . )]
s b WeSd0.00 W fiad 245 1.8 | by ] so.d jrE]
B02.11n 55 5380 10:5840.00 W [ad 451 1.0 561 522 121
{204HE) &4 £921 1054000 W [ 257 1.2 ] 40 171
10540.00 W Al 3248 1.2 0153 482 a0 5.8
(5.6 GHz Band)
Unds Channat | Frequency | Frequency ANT Detector Reading LE pef Fesul Limid Msrgat
' (MHZ} (WHz} HAY A (OB} (08} {aE} {dBy\im) (dBy\imi i3]
Sebd.80 H P Sid 1.3 e | [E] [ 47
" &an 46470 Y 23 534 W3 | 1 B&&7 652 35
- 1100:0.00 W P 44.7 11.8 6.6 T40 1TA
1100000 W AN 321 118 D148 a1 S0 9.9
BOZ 11n 1ig 58] 1116:0.00 W PE £5.) 120 ___,_.—ﬂ—*"'.- ETA 74.0 188
T20MHz) 11148000 W Ay 22 120 3148 4.4 4.0 9.8
140 5700 AE400.00 i PX 452 121 53 740 87
B 114040.00 i AN 322 121 0145 444 540 96
-— 120 1944000 [ oW, 458 [EF] e [=1-] 740 [T
= 11440.00 W Al 25 122 0146 8 540 82

Nae:

1.Emisson Level (Margin)= Limit - [Reading + C.F ( Antenna + Cable — Amp)]

2.No emission were detected in frequency range 30 MHz to 1000 MHz at the 3 meters distance.
3.No amission was detectedin the receive mode
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[IEEE802.11n (HT40)]
(5.2 GHz Band)

. Chann Fraguency | Freguency ANT Detmctor Feading EF DCF Resuk Limtl Largin
{MHz) {UHz} HRY PeCray 1T (051 ] (48] (dBpWim) (BT (8]
BOZ 0 ] 5150 10380.00 v i 254 5.7 853 &5 148
(408HTZ) 45 5230 10284000 W [ 247 108 ;___,._FF-—"'_'_F e [F 127
(5.3 GHz Band)
Nida Channsl Frequency | Frequency ANT Datector Reading F per Re=auk Limd Larpin
(MHz}) (Likz} HN PEUAN (B =] 48] (@B im) (dByVim) (a8
B2 0 £& 5270 10544000 W P 453 1.0 e | ££3 [F 120
(§DMHET) &2 S0 1052000 W (3 452 11.2 554 74.0 17.5
- 10620.00 W Al 34 11.2 [T 4318 540 101
(5.6 GHz Band)
Mods Chrannat | Frequency | Frequency ANT Detector Readmg ol i Fizauk Limit iargn
(MHI} (WHZ} HAY A (EBP) (o3} [96) {dBuim) (g8 \imi (3]
] 0 ™ ] Tl 582 [E
e se1p 480,70 W P 55 4 1.3 _,__d-r'-"‘_'_ E7.2 [ 1.0
- 1162:0.60 v P 445 1.5 | &4 740 115
110240.00 W AV 32 118 0,304 443 540 ki
BOZ.11n 1o zeep 11°100.00 b4 () 5.1 11.8 570 T4.0 170
(L0MEHE) 11100.00 W AN 321 118 D304 443 S0 a7
134 =870 11340.60 W ¥, 45.1 120 _,_,d-ﬂ—""'-.- 57T 74.0 18,8
11340.00 W AN 324 120 0304 447 B4.0 93
§iz 5710 11420.00 W M 245 122 _,_ﬂ-—""”'r 571 T4.0 188
11420.00 W av 323 122 304 458 M 8.2
Nde:

1.Emisson Level (Margin)= Limit - [Reading + C.F ( Antenna + Cable — Amp)]
2.No emission were detected in frequency range 30 MHz to 1000 MHz at the 3 meters distance.
3. No emission was detectedin the receive mode

[IEEE802.11ac (VHT80)]
(5.2 GHz Band)

Mads Channal Freguency Frequenoy ANT Detector Realding CF DCF Fasul Limit Margin
{(MHz) {Ukix) HY PRAY (YY) (4= {48} {(ABgVim) | (eBy\Im) {8}
BOZ 1182
A 42 5210 10:420.00 'y (4 453 10.7 Lo 682 123
(5.3 GHz Band)
Mads Channel Frequency | Frequency ANT Deetector Reading LF (0= Resul Limd Marpn
{MHz) {Uikizy HAY PRUAY (B {ag) {a5] {(@BgVm) | (eBg\Im) {8}
BOZ 1182
(D] 58 5360 10:580.00 W =1 446 110 ] 682 123
(5.6 GHz Band)
Mads Channar | Frequency | Frequency ANT Detectar Reading CE pct Resul Limil Marga
{(MHZ) (MiHiz} HAY PRUAY (OB {sH) {aB] (@Buim) | 0B (5}
E<E8.00 H P 58 13 el 1] 582 k]
P06 gsan £281 70 [ 3 EE 0 11.3 — | E7.3 882 0.8
1106000 W Py 455 11.8 74 4.0 166
BOZ 11ae 110640.00 v AV 3z 1.8 1521 455 4.0 8.5
{B0MHz) - — 1122000 W P 458 120 5T8 740 16.2
11220.00 WV Y g 12.0 1,488 483 540 7.7
- - 11380,00 W [ [ 122 e T 740 18.0
113840.00 W A 3i5 122 1.48% 462 540 T8
Nae:

1.Emisson Level (Margin)= Limit - [Reading+ C.F ( Antenna + Cable — Amp)]
2.No emission were detected in frequency range 30 MHz to 1000 MHz at the 3 meters distance.
3.No emission was detectedin the receive mode
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4444 Measurement chart
Transmission mode
[11a]

W52 / Channel Low
BELOW 1GHz

Company tame @ KYCHTERA Corparation spandurd + FCC Piert 15 subpir |
EL * Mabile Phaie 'i:'t‘ll.-:-':'.l-:-:' L Seing
Wode] M, o HBEUGS l'cenp, 1 fum T AT 650
Serinl Mo PdsC A Mol ClH: 56 51808 Hx
Test mode BOHa W2 1 Tr ch:low Moted
[t & ml]
o T T T | PSIRL) T T T T T- T =% e ol ]
= i i i i i i i ] i i i i i LRL -lEl
= Bk BB : ] Rk Limit(Qp
B | A | | gL ey 1D MHE TR WEZ L L Law
=S I i | PP N | i i [ i | Penk levoldH PR
5i Peak levoliH, R
E— & 5 0 : : ST ok leveldY, FR)
- I i I (A (| [ : : : A -
L i i i ] i ] =kl i ] 1 ] ] i
- i i i ] i (0 ] ] i ] i i i
L | : ki B A
- i i i B L i | i | P
- i i i (el [ | i | i | e
= 1 i 1 T ' ' ' i | il
. = i i i ' Tl | i i i i e |
= i i
g 40 T T T T T T T T T T
o i i i i i i ] i i i i i
- i i i i ] i i i i i i i i
L 1 1 1 TR 1 i 1 1 R
L I 1 i i o | | | i | [l |
2 i —— 1 I I T — e
i i i (LN i i i [}
i i i 1% Tt | TN
i i i (L DRl i I [l I
i i I 1 i i i i i I [}
10 ' ; it P
B i i 1 | i i i 1 [
- i i i Tl [ ol | | i | [ e |
- i i | ol =10 i 1 i | [
L I i I Lo Tl i i i i Bl
i I i I A ol 1 I i i i TR T |
A0, 0Ky 340, 000 160,000 S0, LM TOCER 0
Freguen ey IRYIRES
Final Reszult
Mo, Froguency  (P) el Hoight  Angle
[MHz] [dB(1/m)] [cm] ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2.No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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[11a]
W52 / Channel Low
ABOVE 1GHz

Japan

Coompany s T YO ERA Corposi ion abandaral B Part, 15 subparl B
ELE] + Mobile Phono Oiporstoe =T :Saimn
Modal M. CERI0ES Vgenp, Hum Atm 2840 ] $4.70%)
Serinl Mo, 1N MLl i chadb G HEOME &
Test meode TRGHWRE o Tx Low Mobeg -
[eH 2 %]
Y E i i ! i A T {FCC EG el Peak_Onby).Gm
I i i | | I 1 I | | dmitt PR
MO I | T T OLIGHE Tx W52.1 Li_|ow
E 1 | i ' | | B 1 eak leveell]4, e
an - : : : : : : : ; ———— Paak TeveliV, PR
a0 = : : : : : : : : ———— |imtmston lavslly  PE
= 1 ] ] ] [} ] [} i
- ] 1 1 1 1 1 1 [}
0 E | : : 1 bl gt
. ! 4 00 v
E = i i i i
3 50 : — M
a L
- | i | | P |
.1“ - i 1 | | [} | 1 i
- ; i i i ool el
an | . : : : .
e E : ] ] 1 ] ] ] 1
o0 E i : ; : —
L i ] i i ] i i i
- ; | [ | ) [ L |
I“ : ] ] ] [} ] ] [} ]
o E i : : R SRR S
Lo, Qo 2000, 000 S04, 000 | CHB0, (1R L5004 000
Frasguincy [ W]
Final Kesuli
No.  Freguemcy (P)  Heading o f Result Limit Mergin Height Angle
PK _ Pk T o
|_!._1]'l;f.] : [dB{ 4oV ] LIJ.E{]I, II:I]‘J Lrlﬂf!.' ¥/m) ] ldElf.!.l V/m)] illlﬂ_ [em] : -.J
I 16360, 000V 15. 8 10. 6 b6, 4 63,2 118 e. 0 1870

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz atthe 3 meters distance.
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[11a]
W52 / Channel Middle
BELOW 1GHz

T miiaisiat fcig RN OCER U arposilion Srnfiidnrd s FEC P Lo subpart 15
ERI] + Maohile Phane Oiperitor = T. S
shoeded B, L FHI055 FempHum Al = 22,400 ] &1, 70%]
Ferial Mo, i Matel s chREC SZR0MI T
lost mode FBGHROWED LT T Nlid Mot r
LdBE g W S
110 T T T T T ——
- | | i | i o
Hio | i i | el o0t
v o i i i i i i i 1
an | : I : O U
i - \ 1 | | | ]  devellv PR
50 f i i i i i i i E ———  Emfsaion levelly P
= I 1 1 I I I I 1
[l = ! I | il IO
3 i i i i [ T
: = i i | i ] i i i
DL = : ; : ' S T
= 0 : : L -—-Fi .
- i | : : Pt
0 E : I T . T
E i 1 1 i i [ |
w : ! : : e
o | 1 1 | | | | 1
- i i i i i ] i i |
i | i | 1 | | i i
s i H ) i o My g
19 3 | i | | | ]
E 1 i i i 1 [ |
ik 1 1 1 1 1 [ A |
(NN ] R DR SO0 D0 POCICk A 1 B0
Freguericy (W]
Final Result
Mao. Freguency (P} Reading [ER | Result Limit Margin Helght Angle
PK PR _PK PE _
[MHz] [l V)] [dBCL/mi] [dBCg Vimd] [dBOp Vimd]  [dB] [em] "]
I 10660, (i ¥ 45, 4 L1, b D 4 fid: 2 11.3 130,10 136, 0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2.No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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[11a]
W52 / Channel Middle
ABOVE 1GHz

L ompany famie BYCHCERA Corporislion Standard v L Part 88 =ubpart |2
ELT = Mobite Phon Crpormlon 1T Seino
Slodel o, = 1EH0AS Vermp. Hum 02 AT ] B4SR)
Serial Mo, MEA fotel 1 CHA0 S2008IH
Teal mioside = AGH WR2 | Lo T chidtid Motod |
L TR 1
RO : : et : ' ey e
| | i (R i | | i | S AN Lo 5 o I:_.‘.|||.I i
I I i | 1 i i ] 1 [ | *: Amite ¥
A (R T A (O | | Lo ] MM T WEL D Lo Mid
&0 : I S T ' ! S I VL VP | Pk levelth, Pl
r | I ] ] [ ] ] 1 ] 1 I | Peak levelly, 1)
- 1] ] 1 1] 1 1 ] 1
| | | | TR | | | 1 1 oo
L i i ] ] i ] [ ] ] i ] i i
0 ————7—1- | | A
= i i i I i i i i i i i i i
b= i i i i i i i i i i i i i
i (] 1 ] i 1 ] 1 1 ) ] ] )
= B i i i [ | | i T o TP
I W ———7—11 T T — T
- B ] i ] ] i ] ] i ] i i i i
- i i i i i i i i i i i i i
B i | | S | | | 1 I Bn ksl
L i i ] ] i ] i ] ] i i i
o i i i i [ i i i i 1
e T T I T T I T T T
i i i | [ i i i R
i i i [ i He LY
| | | O | = = Pty
i i i i 1 1 i i i
L0 ! L | 1 T RO O
| T | I T T
B i i 1 i i : 1 i I i
- i ] 1 ) ] 1 ) ) 1 ) ] 1 )
L i i i i 1 i i i i i (e )
- | | | (T | | | I
o | i 1 [ | | | i 1 | e Lol
ORI a0.000 RLIRALIE LE TR 1 Do0.0dan
Friguerney (M ]
Final Result
Mo,  Frequency () o f Height Angle
[WHz ] (dB{1/m}] [em] |

Note:
1. Emission Level (Margi) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2.No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Japan

[11a]
W52 / Channel High
BELOW 1GHz

Company mme - KYDCERA Coeparnison Stunchard T FCC Part. 15 subpart B
kL : Mahile Mhane Dnecator v ek )
Wodel Mo, = EBIRS Temps HhomAlm =224 1 B4 Tin]
Serinl N, NS | ol 0 G20KME 2
Test mode BGHZ WE2 1 1a T Mid Note? ;
[ebBE o % mi]
SLh: i i i 0 N TR CHEC L GHPenk_Chlyh S
b o i | i | | | | I Limmir b )
e | : : 1 T S L0 G s W1 La MI
E i i ! | [ - Poik bevielKHLPR)
) = | | ! | | o ——  [pak IevelV PEY y
E d } ; i I : H ——— Emiggion level(W,PE
$n : ] 1 i [] ] : ] :
= | | | Y e L [
. : ! Y
= -‘I] ] : : : [ 1
e ] i i 1 i 1 ]
10 E ] ] T T —— T
o i i i i i i i i
||,.| F ] : 1 ] : ] : ]
: E ] ] i ] [} i i ]
- 1 1 ) 1 1 ) 1 1
= ; -
- ] ] ] ] ] ] 1 ]
y E | | l l [ |
IL C ] ) 1 1 ) ] 1 1
- 1 1 ) 1 1 1 1 1
nE | 1 1 | 1 i | |
1B EHB0 AU, SIEL TR E ] (EUEIFINRE IR (e TIECR AT
Py MY
Final Result
No. Freguency (') Regding einf Result Limit Margin Height Angle
) Fk . PE ) PE PK )
[ME] [dBC V)] [dB(1/m)] [AB(x ¥/ md] [dB( . ¥/im)] [dB] [em] Bl |
I 10400, Doy 44,8 10,7 03, B G, 2 12,7 139. 0 188.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2.No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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[11a]
W52 / Channel High
ABOVE 1GHz

Company nime = KYODCUERA Corpirilbon st e : FEC Puri 15 subpurd
ELT * Mabile Maone L et . Being
Modol Mo, b B e L lomp, Humdtm = 28 A0C] 64.71%]
Serinl N, A Miate ] chatRSE40MH %
Test mode SGHAWIZ 118 Ty High Wl
[ehFC 0 W ]
g i i T : S AT SO E.GHwiPosk Oply) 3m
E ! ! ! ! I ! [ Limit(PE)
e : : TR I A €03 GHa T W52 | 1aHigh:
v E ! ! ! L ! | = "vak lewelHL PR
#h - I | | | | | | | — Pepk lewvelS PR
i E ! : o] ———— Emisaion Iyvel(V,PR)
3 E i i i : I
WE— L L T T e St B N =
= i 1 1 1 ] ] ] ]
2B | | | | | | 1A
i | : M
% E I ] ] I
5 - ) ] ] 1
o m
= | 1 | 1 1
E I | I R M i
L= | : | : | | (]
- | 1 | 1 | i | |
i E : ! : L N[
- i 1 ] 1 ) ) 1 1
an E ! ! T
= | 1 ! 1 | | [
LIl ! ! ! ! | | [
III C ) 1 1 1 i ] 1 ]
E i i i i i i i i
I.;' - 1 1 1 1 ] 1 1 1
(ERIN AR TN 2000, (K3 SLL 00 (R T HEWB0 (R0
Frogueniey E"-|1'|'-'|
Final Result
No. Frequency () Reading c.F Result Limit Margin Height Angle
PR PH PK PR )
[MH =] [dBC e ¥) ) [dB{1/m}] TdBCe Vimd] [dBL oY/ mi] [dB] [em] ]
I 10480, 000 Y 44,5 10,9 ah. 4 682 128 123:0 187.0
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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[11a]
W53 / Channel Low
BELOW 1GHz

Company it RY CHOERA Corpiekdl o PO Part L5 subpir |
EL1 = Mushile Phaone
Mladel Mo L SR fa T I'omp Hum
Setiil Mo NS A Besteld
Veat mode P ROH:WEL L Ea Tweh:l.ow hotel
[l o % A ]
gl . . - - - . - - . - - - - _
= - ' i P [ T 1 1 ' | AR Y SFCC Hedm
- i i i i i i i i i i i i i - J-"'“I".ull':'
C LY A O i i Lol T SIS MM TSR Low
1) ! ! L1 S, L ] | L bl il Peak lovel{H PR
C | A O A [T ! ! R N [ Peak lovelfy, PR
1 1 1 1 FierE il i i i i 1 1 i
] o U A D : ! o L
= | i | 1 | | | | [ihil i
i i S i i T N L
E i I (I O (I I I T O
:_‘, a0 T T T T T T T T T T T T T
== - | I | [ | | 1 1 [ EET T
- i ] i 1 i i i i I i ] I i
C EA R T | | TR
i F—T— =TT : : T ]
| 1 | [ | | i G ok
L A . L EE
I R : | b w
& | i | Voo | | 1 | e T
gL I 1 TR R R I I i 1 T O B
A0.000 5000 [EEETE] s00.000 1EMA0_ Oy
Hrasitrney [Nk
Final Result
Moo Freguency  (F) ¢. F Height Angle
[MHz] [dB(1/m)] [em) C

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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[11a]
W53 / Channel Low
ABOVE 1GHz

Japan

Company name - KYCHIERA Corporation Hundard : FEC Part ] B:subpert |2
LT = Mahilo Phione Clgxeralor T sk
Mol Mo, D EBI0GE Temp,Hum,Atm - 22400 64.7(%]
ool ™o, SINAA MNoel b T e s ) R
I'ést modc : BGHE WHE 11e Ta Luw Nofed
LA % mll
L : ! o W CFOE EGHa sk Only) 3
T :_ | | ! | | | | | |imdil Pl
D | | | : i {0 LG T WEE | L Lo
o : : : ! S Pask IeveltH,PE)
W E i i N Peak tevelty PR
F B ! 1 ! ! 1 Bk —  Emission leveltv PR
80 F : ! 1 ] ——1
- i ] ] ] ] i i
0 £ : A S § I O
i _: ] : : 1] ] ] ] ]
L ] | 1 | | ] | ]
= kb F . | —
" E " 1 | : 1 i
.-I'J i i i
F i i i i ]
: : & SEeTe
40 E T T : T T T T T
C ] i 1 i 1 [} 1 i
4 E ; ; i ; e
N E ] ] : ] ) ] ) ]
ap = i i ! i i i i i
= 1 1 I 1 1 ] i ]
= i i ! : i ] i i
1o F 1 [ 1 [ | 1 ] |
U 3 ; : : ; ] ] ] ] L]
100,060 200K, D A0, i OO0, (WD (R LURATT]
Frequency [hikz]
Final Result
No. Fregueney (P} Reading el Regult Limit Marpin Height Angle
Pk P 'k PR
[MHz] [dBC V3] [dBCL/m)] [dBI I ¥ im) ] [dB{ g V/m) ] [dB] [em] i |
1 10520, 000 Y 44 9 1005 b5, 8 68,2 12, 4 108, O 189, 0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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